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0.7 Identification

Client: Sonae - Industria de Revestimentos, S.A.

Address: Lugar do Espido - Via Norte

4470-177 Maia

Request: Tests according to standard EN 13823:2010 A1 November 2014

Request Reference: PE30190306

Request Date: 2019-03-22

Material Reference: Surforma CPL (0.4 - 0.8 mm)

Reception Date: 2019-03-28

Test Date: 2019-04-05 and 2019-04-08

Report Date: 2019-04-12
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1 - Introduction

This report refers to exploratory fire reaction tests and the potential classification of

materials with the reference "Surforma CPL (0.4 - 0.8 mm)".

2 - Methodology

Test Test procedure

Reaction to fire tests for building products.
Building products exposed to the thermal EN 13823:2010
attack by a single burning item. A1 November 2014

3 - Specimens

3.1 - Dimension and conditioning

The specimens were prepared by the client, having the following dimensions:

Reference Length (mm) Width (mm) Thickness (mm) Mass (g)
LFF.2019.074.01 (N1) 1500 1001 0.5 1210
LFF.2019.074.02 (N1) 1500 500 0.5 420
LFF.2019.075.01 (N2) 1502 1001 0.6 1360
LFF.2019.075.02 (N2) 1501 502 0.6 450
LFF.2019.076.01 (N3) 1500 1000 0.7 1310
LFF.2019.076.02 (N3) 1500 501 0.7 620

Prior to testing, the specimens were conditioned for a period of 190 hours at 23 + 2

°C and 50 = 5 % relative humidity, having met the constant mass criterion.

3.2 - Mounting of specimen

Specimens were tested free standing according (according to 5.2.2.a of the norm EN
13823).

The gresented results refer exclusively to lesied specimens
This document may not be reproduced, except in its integrity, without permission in writing from INEG!
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4 - Results
Specimens LFF.2019.074.01 LFF.2019.075.01 LFF.2019.076.01
and and and
LFF.2019.074.02 LFF.2019.075.02 LFF.2019.076.02
FIGRA o.2m) (W/s) 694.3 396.1 415.8
FIGRA o.4ms (W/s) 643.3 350.4 231.8
THR o0 (MJ) 2.7 2.6 2.1
LFS (m) No No No
FIRE BEHAVICUR D D c
SMOGRA (m?/s?) (*) 67.2 81.4 41.4
TSP soos (M?) (*) 33.6 35.7 28.8
SMOKE PRODUCTION 52 s2 s2
FLAMING DROPLETS/PARTICLES No Yes No
FLAMING DROPLETS d0 d1 d0

FIGRA: Fire growth rate THR: Total heat release LFS: Lateral flame spread  (*): With smoke correction
SMOGRA: Smoke growth rate  TSP: Total smoke production  TNR: Threshold not reached

The test results relate to the behaviour of the test specimens of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing

the potential fire hazard of the product in use.

5 — Limitations

This document does not represent any type of approval or certification of the

product.

This document is valid for 5 (five) years.

Porto, April 12, 2019

[y -
i Lﬂ%“
FF-Vabl&:id

F Mine A [*14]
José Mesquita Guirfiaraes
Laboratory Technical Director

The presented resulls refer exclusively (o tested specimens
This document may not be reproduced, except in its integrity, without permission in wniting from INEGI.
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ANNEX 1

Photographs

The presented resulls refer exclusively to lestea Specimens
This document may not be reprocduced, except in its integrity, without permission in writing from INEGI,
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Figure 1 — View of mounting (N1). Figure 2 — SBl test (N1).

Figure 3 - View of mounting (N2). Figure 4 — SBI test (N2).

The presented results refer exclus’vely to tested specimens.
This document may not be reproduced, except ir 'ts ‘ntegr ty, without perm’ss'on ir writing from INEGI.
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Figure 5 — View of mounting (N3). Figure 6 — SBI test (N3).

The preserted resutts refer exctusively to tested spec mers.
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ANNEX 2

SBI Test Report

[he presented resu'ts refer exclusively to lestea specimens.
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Repont produced with the Fire Testmg Technology SBICaC software page 1 [
“
SBI Test Report
Laboratory name INEGE - LFF
Opearator Bruno Kogueira
Flename CASBICALO\DATA\ 19040006 RW1

Report identification LFF.2019.074
Product identification SURFORMA-N1

T e VE——

Test Pre~test conditions Specimen conditioning
Standard used  EN 13823:2010 Baseline duck tlemperature  294.93 K Method Constant mass
Date of test 5/04/2019 Ambient temperatire M98 K Time interval 193 hours
Date of report 05/04/2019 Ambient pressure 99.012 kP2 Mass 1 2420g
£ 17.2 MY m? Redathve hurmidity 49% Mazs 2 840 g
— Temperature  23°C
Apparatus specifications Baseling conditions RH 9%
ket 0823 Baseline amblent oxygen  20.677%
kp 1.08 Baseline axygen 20.949%
Duct dameter 0315 m Basefine carbon dinxdle 0.0880%
02 cibration delay tire ils Bastiine smoke 100.06%
002 calibration deloy tme 13 s
Thickness 0.8 mm Mounting method .2.2a) In EN 13823
Density 1448 kg/m? Jommg im A=
Suface mass/area Freed o substrate? Mo
Specimen number I Fodng method N/A
Manulacturer SOMNAE INDUSTRIA REVESTIMENTOS SA
Sponsor SONAE INDUSTRIA REVESTIMENTOS SA

Test vafidity criteria
Test drifts Burner details

Inical Fne Changa Burner HRR 17,997 kW
Oxygen 20.949% 20.890% 0.059% Butner HRR std. dev. 0.558 kW
o2 0.088% 0.098% 0.010% Bumar CO2/02 ratio 0.812
Smoke 100.06% 99.26% 0.008 Bumner SPR 0.024 m¥s
. retime 12543 m SR “se‘{::te 3205 mis
Synchronisation detslis Other chacks
Duct temp. droppoed by 2.5 K from baseline of 320.14 K at 33 3 Minimum duct flow 0.471 m3/s
Owygen rose by 0.05% from baseline of 20.637% ot 300 s Maximum duct fiow 0.548 m3/s
£02 dropped by 0.02% from basaline of 0.341% #t 300 5 No T/C faliure

Classification resuits

FIGRA{0.2) 6943 W/sat 336 s LFS o eage? No D
FIGRA{D.4) G434 W/s 339 s FOP flaming <= 105? Mo Smoke production 52
THR(600) 2.7 MJ FOP flaming > 10s>  No Flaming droplets/particies )

SMOGRA 57.2 mi/st st 339 3
TEM640) Nem

Recorded events Surface flashes? No; Faling specanen paris? No; Smoke not entering hood? Mo
Mutual fedng of backing boand faled? No; Distortion/coliapse of specimen? No

Pre-test comments

Aftar-tast comments Aos 350 s, destruicho quase toral do provete no Gnto até cerea de 1 m de altuta.

mmmwnmhmnarmmmmmmmmmum : a0 pot Miengad b be the sole otheyn
for mesessing the potestial e haTard of 1he praduct in use NES

Tte preseried resu.ts refer exclusively 1o tested spec’'mers
This documert may rot be reproduced, except in its integrity, witbout permission :n writing from: INEGL
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Repos: produced with the Fire Testing Techiology SEICaic $0ftwara paoe 2
SBI Test Report A —
Laborstery name INEG] - LFF
Operstor Bruno Nogueira
Filename C\SBICALC\DATAL 10040006 Rw1

Report Kentification LFF.2019.074
Product identificaton SURFORMA-N§
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SBI Test Report
Laboratory name INEGI - LFF
Operator Bruno Nogueira
Filehame C:\SBICALC\DATA|19040006,RW1

Report identificstion LFF.2019.074
Prodoct dentification SURFORMA-N1
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SBI Test Report ’
Laboratory name INEG] - LFF
Operator Bruno Nogueira
Fdensme C:ASBICALC\DATA\19040007. RW1

Repoet ientification 1FF.2019.074
Product identfication SURFORMA CPL 0.4 A 0.8 MM

Test Pre-test conditions Specimen conditioning
Standard used  EN £3823:2010 Baseiine duct temperature 292,61 K Method Constant mass
Date of test 05/04/2019 Amblent emperature 288,94 K Time interval 195 hours
Dats of report  05/04/2019 Ambient prassure 08,963 kPa Mass 1 1810 g
E' 12.2 Mym?® Relative humidity 46% Mass 2 181G g
Temperature 23°C
Apparatus specifications Baseline conditions RH 50%
it 0.823 Bassline ambient oxygen  20.730%
kp 1.08 Basetine oxygen 20.951%
Puct diamater 0315 m Baseine cacbon dicdde  0.0840%
02 caibration delay time ils Baseline smoke 99.60%
CO2 calibration delay tme 135
Thickrness 0.6 mm fethod : X
1340 gfms Mounting i:éa) in EM 13823:2002
Surface mass/aes 0.8 kg/m? Fooed to substrate? No
Specmen number 2 Fedng method WA
Date of arhad 28/0372019 Suherate none
Manufacturer SOMAE [NDUSTRIA REVESTIMENTOS SA
Spoasor SONAE INDUSTRIA REVESTIMENTOS SA
est ity criverna
Test drifts Burner details
Initiat Final Change Burner HRR 27,589 kW
Oxygen 20.951% 20.906% 0.015% Burner HRR s, dev. 0.669 kw
(e07 0.084% 0.092% 0.006% Burner CO2/02 ratic 0.832
Smoke 99.60% 97.64% 0.020 Bumer SPR 0.027 m¥/s
eWme 12645 mmmmm g.gﬁm’ls
Syncheonlastion details Other checks
Duct temp. dropped by 2.5 K from basefine of 317,08 K sk 303 5 Mmimum duct flow 0.474 m},
Oxygen rose by 0.05% from baseiine of 20.5644% at 300 s Maximum duct fiow o.sssmtﬁ
COR dropped by 0.029% from beseine of 0.339% at 300 s No T/C faure

396.1 Wfs at 339
FIGRA(D.4) 350.4 Wfs at 351 5
THR(600) 26M)

SMOGRA Bl4m3fstat336s
L 357 m?

LFS to edge?
FOP floming <= 10s?  Yes
FDP flaming > 1057 No

Recorded events Surface flashes? No; Falling spacimen perts? Mo; Smoke not entesing hood? No
Mutual fidng of backng board faled? No; Distortion/ootapse of specinen? No

ARer-test comments mm&MmdMmemﬂ.mmamamwwwm
<anto. Aos 420 5, desirukBo do material no canto até 3 alura de 60 om

The: text FcuRS rebite b5 the helawiowr of the WSt soadmess of » under the
Hoy -4 sl oma praduct particulsr congiions of the test, thay are ik Intindad 1 be the sole ottesan

The presenied resulis refer exclus'vely to tested specimens.
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feport produced wah the fre Testing Technology SBICalc software page 2 ,/\
SBI Test Report
Laborwtory name INEGI  \FF
Operatoe Bruno Nogueiry
Frengme CASBICALC\DATA\19040007.RW1

Report identificabon LFF.2015.074
Product identification SURFORMA (P2 0.4 A 0.8 NM

HRR anvd HRR(30) graph
HRR  HRR(30)
2
20
1 l
16 '
14
2
g 10
g »
. '\
L h‘ 5"-"“#!{('] i WAl iub* bia alil |
) ™ AT q’ ‘ﬁp‘l i“ ﬁ\’#'.!" \!,a #‘a*‘;"’b I‘l“a‘?lp‘ e‘.“‘f ﬁ;&'
°; i o
2 j '
-
0 20 ™) 0 800 1 e " -
Yima {seconds)
THR and FIGRA graph
THR FIGRA
4.9 ”
38 =
30 i N
g ., Fio ]
-
x 20 N s
: 3
. 150
19 N
s / N
5 f . . v ¢ A :
: = % 00 20O 4000 7 “e 1609
Tinwe {seconde)

The teg msdts splate 1o the Behaviour of the test Mmoo of & profatt whdier the PeITICUtH (ontitn s of 1 ot ik obé
Mhmzhthr'-t-«'!IQ'\'our:orl"mt;:?uz pu il af Ve tevts they ary rof Infenydéd B0 e the solé ctienon

Tre preserted results refer exclusive.y to tested spec mers.
This document may rot be reproduced, except in its integrity, without permissior in writing from INEG!.
1.543.06



Laboratér'e de Fumo e Fogo
Test Report Nr LFF.2019.074.02

16/20

Report procaced with the Fire Testing Technology SEICaK: softwase

*
SBI Test Report
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Labonatory name INEGI - LFF
Operator Bruno Nogueira
Fiename C:\SBICALC\DATA\19040007.RW{
quort idemiﬂmtion LFF.2019.074
SURFORMA CPL 0.4 A 0.8 MM
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Report produced with the Fine Testng Technology SBICaK software page 1

e TS o TR MU T D e et 43 A Rt i S PR

SBI Test Report

Laborstory name INEG] - LFF

Operator Brund Nogueira

Filename C\SBICALC\DATAV8040008.RW1

Repon dentification LFF.2019.074

Product identification SURFORMA CPL 0.4 A 0.8 MM

Test Pre-test conditions Specimen conditioniag

Staaderd ubnd  EN 13823:2030 Baseline duct temperature 29551 K Method Constant mass

Date of test 08/047201% Amiaent temperature 256,00 K Time intarval 265 hours

Date of report 08/04/2019 Ambient pressure 100,383 iKPa Mass 1 1930 ¢

g 17.2 MlYm? Relative hemidity 49% Mass 2 1930¢
Temperature 3%

Apparatus specifications Baseling conditions RH 50%

it 0823 Baseline ambient oxygen  20.678%

&p 1.08 Bassline oxygen 20.950%

Buct gameter 0315 m Bastiine corbon dindde 0.0804%

02 caibration delay time i1s Basaline smoke 99.96%

CO2 cakitvadion delaytime 13 s
Spocimen on

Thickness

0.7 mm Mounting method 5.2.2a) In EN 13823:2002
Density 1225 kgim? Joints nore
Surface mass/area 0.85 kg/m? Fnd tn substrste? No
Specimen number 3 Foding mathod N/A
Date of arival 28/03/2019 Substrats none
Manufactuner SOMAE INDUSTRIA DE REVESTIMENTOS SA

Sponsoe SONAE INDUSTRIA DE REVESTIMENTOS SA
!m validity criteria T —
Test drifts Burner datails
Initiat Final Change Burner HRR 27,196 kw
Onygen 20950%  20.943% 0.007% Burner HRR std, dev. 0.575 kW
o2 0.060% 0.089% 0.008% Burmer COY02 ratio o827
Smoke 99 .96% 99 4% 0006 :uumer ?;: L 0.022 m:,;s
mer . dev. 0.004 m2/s
Exposure time 5945 Bumer response time 9s
Synchronisation detalis Other checks
Duxt temp. dropped by 2.5 X from baselne of 320.18K at 303 s Minimuen duct flow 0,488 m¥/s
Oxygen rose by 0.05% from baseline of 20.647% ¢ 300 5 Maderum duct fiow 0.560 m¥/s
002 droppexd by 0.02% from baseline of 0.331% at 303 s No T/C fallure

Classification results Classification observations

FIGRA(D.Z) 415.8W/sat133s LF5 to adge? No Qass C
FIGRA{0.4) 231BW/sa 3485 FOP flaming <= 10s?  No Smoke production 52
THR(&00) 2.1 M) FOP flarning > 10s? No Faming droplats/paticles  d0
SMOGRA 114mifs2 st 342 s

TSP(600) WBEm

Recorded events Surface fiashes? No; Faling speckmen parts? Yes; Smoke not endering hood? No
Mutual fedng of backing boarg faied? Ho; Dastortion/coliapse of specimen? No
Pre-test comments
After-test comments Aos 340 5, inidlo da destruicdio no canto. Aas 400 3, destruicio completa no canta até 60 om de

2kura. Queda de fragmentos queimados

The SeSt RESULS 1R 16 Dve DEtdviour of the tEst SPROMANS OF 3 PIOTACY under the DITICLAI CondRIens of the 1Rt ey v ot sanded 30 be 1he sole otenon
for athauing the peteetssl fire hazand of Ihe pradiet i use

Tke preserted results refer exclusiveiy to tested spec’'mers
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Repart producid with the Fre Testing Technoiogy S8ICak: software page 2
SBI Test Report
Laborstory name INEG) - LFF
Operatos Bruno Noguera
Fllendrne CASBICAUC\DATA\1 9040008 .RW1

Report identification LFF.2019.074
Product dentification SURFORMA CPL 0.4 A 0.8 MM
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Report produced with the Fre Testing Technology SBICalc software page 3
SBI Test Report
Laboratory name INEGT - LFF
Operator Bruno Nogueira
Flename C:\SBICALC\DATA119040008.RW1

Report identification LFF.2019.074
Product identification SURFORMA CPL 0.4 A 0.8 MM
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